SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 9.26 dBm)| ™M1[1] 12.68 dBm)
2.49867000 GHz 2.4973440 GHz
20 20
ndB 26.00 dB [T ndB 26.00 dB
M1 B 4.845000000 MHz| /'\ B 9.670000000 MHZ|
10d = 104d S W oen s
VA _uq,g_(q\yﬁ—w,\ 515.7 e T TN S factbi-— 258.2
od od
|
/ . N
-10 df TJ -10 1‘
20 d £ 20 d
/ \
- s -3 — = 4
N L T e T o N S
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,49867 GHz 9.6 dam nd8 down 4.845 MHz ML 2.497344 GHz 12.68 dem ndB_down 9,67 MHZ
TL 1 2,496072 GHz -16.76 dm nd8 26.00 dB TL L 2.456145 GHz -13.97 dam n 26.00 dB
T2 1 2,500918 GHz -16.93 dam Q factor 518.7 T2 1 2.505815 GHz -13.59 dém Q factor 258.2

J

L U

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 9.08 dBm)| ™M1[1 10.79 dBm)
2.59953900 GHz 2.5919410 GHZ]
20 20
nd 26.00 dB i, nd 26.00 dB
104 4.875000000 MHz| 10 4 Bwe 9.650000000 MHZ|
i P RO - 532.0| ATV e T S Pagror— A 268.6
~ /
o d I | 0 di !
/ \ / |
-10 d 3 -10 de + -
e i ¥
20 d 20 d - -
/
r \ A \,‘ Fa)
~ L~ K Y
U \ SRVt
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,593539 GHz 9.98 dam nd8 down 4.875 MHz ML 2,501941 GHz 10.79 dam nd8 down 9.65 WHZ
T 1 2,590592 GHz -15.76 dm nd8 26.00 dB TL L 2,588165 GHz -15.54 dam nd8 26,00 d8
T2 1 2,595468 GHz -16.25 dBm Q factor 532.0 T2 1 2.597815 GHz -14.58 dBm Q factor 268.6
L U J wa L JU

J

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.78 dBm| mili] 11.91 dBm|
2.68800900 GHz 2.6878570 GHz
e 1 ndB 26.00 dB & ndB 26.00 dB
04 ¥y Bw 4.825000000 MHz 104 o Bw X 9.630000000 MHz
f SIPPRP AP A W.A,,\’, 557.1] 1 S E WAV Rt ™y 279.1
0 di 0 T
10 d / -10 di 4
¥ ¥
20 df F 20 df f’
30
. N N o e e N T
A el AV, PV Y RAaTa ~ S
: =4
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.668009 GHz 10.78 dBm ndB down 4.625 MHz ML 2.887657 GHz 11.91 dém ndB down 9,63 MHZ
TL 1 2 685092 GHz -15.27 dém nds 26.00 d8 T1 1 2.680185 GHz -14.40 dBm nds 26.00 da
T2 1 2,669918 GHz -14.85 dém Q factor 557.1 T2 1 2.689815 GHz -14.72 dém Q factor 279.1

J

L )i

J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 8.93 dBm)| ™M1[1] B.17 dBm)|
2.5049990 GHz 2.5051210 GHZ]
= nd 26.00 dB @ nd 26.00 dB
0u I Buw 14.116000000 MHz 04 [ Bu 18.701000000 MHz
N P T RRGRRE 177.5 fo | o ot factoy 134.0
fh ok PRSI N s P W fr vy LSRR [\4 e
od ! T od ‘\
| | i |
-10 df e ! -10 4! .Er
204 I [ 20d I‘
& e TaTe -30 —7 — s -
EEO AT praigir FYawe J v Wl
“a0 dem-
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2504999 GHz 5.93 dam nd8 down 14.116 MHz ML 2.505121 GHz 8.17 dam nd8 down 18,701 MHz
T 1 2,496427 GHz -17.11 dm nd8 26.00 dB TL L 2498689 GHz -15.67 dbm n 26,00 d8
T2 1 2,510543 GHz -16.23 dém Q factor 177.5 T2 1 2.515391 GHz -17.46 dBm Q factor 134.0

L it J -

L U ]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.50 dBm) ™M1[1] .21 dBm)|
2.5989340 GHz 2.5963970 GHZ]
= nd 26.00 dB @ ndB 26.00 dB
104 B ‘ 14.236000000 MHz| 10 4 " 10.061000000 MHz
o e P . N P 6.7
PRTEEVA L T W 182.6 o NPT v ‘_,uv_fﬂ?g_iﬁ:,w_gj\ " 136.2
od od T t
|
10 - 10 -
| i
204 t 20 d f
| /
-9 n e T < 30 - - —
PV R TSP R i W APV N PpY I [~ted o ey
-40 ds -40 di
50 df 50 d
&nd 60 d
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,598934 GHz 10.50 dBm nd@ down 14.236 MH2 M1 2.596397 GHz 9.21 dBm nd@ down 19.061 MHZ
T 1 2,585957 GHz -14,33 dbm nd8 26.00 dB TL L 2.58337 GHz -16.95 dm nd8 26.00 dB
T2 1 2,600193 GHz -16.03 dam Q factor 1B2.6 T2 1 2.602431 GHz -17.05 dém Q factor 136.2
L U J wa L JU J

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 9.51 dBm| mili] 9.44 dBm)
2.6839390 GHZ| 2.6841960 GHz
20 ndg 26.00 dB| 2 ndB 26.00 dB|
w0 ML pw 14.116000000 MHz| wd [} 18.621000000 MHz
P [ |~ W fatter ., 190.1] e 1 s 144.1
/ ™ 4 [ .
od 0
| | ‘J
-0 + 2 -10 T
204 T [ 20 d ]
20 7 ! 20 T
a0 . -30 7 L
Anl N I, S ey = - A part
L P o i o o i [ i e,
50 df -50 di
60 df -60 o
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.663939 GHz 9.51 dem ndB down 14.116 MHz ML 2.684198 GHz 9.44 dBm ndB down 18,621 MHz
TL 1 2.675427 GHz -17.26 dam nds 26.00 dB TL L 2.670689 GHz -16.09 dam nds 26.00 d&
T2 1 2669543 GHz -15.50 dém Q factor 190.1 T2 1 2.689311 GHz -18.54 dam Q factor 144.1
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

Occupied Bandwidth

FAX . 886-3-328-4978

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 450 | 449 | 9.05 | 9.07 | 13.43 | 13.40 | 17.90 | 17.78
Middle CH - - - - 447 | 450 | 9.01 | 9.05 | 13.43 | 13.40 | 17.86 | 17.78
Highest CH - - - - 452 | 450 | 9.03 | 897 | 13.46 | 13.40 | 17.86 | 17.78

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 8.97 - | 1337 17.86 | -
Middle CH - - - - 4.52 - 9.05 - | 1346 17.82 | -
Highest CH - - - - 4.51 - 8.99 - | 13.40 17.82 | -

TEL : 886-3-327-3456 Page Number 1 A41-12 of 41




ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 9.45 dBm)| ™M1[1] 09.27 dBm)|
- 2.49691200 GHz - 2.50063800 GHz
Occ B 4.495504496 MHz Occ B 4.485514486 MHZ
i M
10d X — 104d
A‘,nv R P Y VAL [
od 0 d
|
10 df -10 o
7
/
204 1 b 20
| Yo n . oY LY R
30 Ny AT A AT LAY
T e i i
L4 ds
50 d S0 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.496012 GHz 9.45 dam ML 2.500638 GHz 9.27 dam
T 1 2,4962622 GHz 5.12 dm Oce Bw 4,495504496 MHz TL L 2.4962622 GHz 4.57 dBm Oce Bw 4.485514486 MHz
T2 1 2.5007577 GHz 1.83 dam T2 1 2.5007478 GHz 4.46 dBm

L U J L JU J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.24 dBm) .51 dBm)|
2.59972900 GHz 477800 GHz
= c B 4.465534466 MHZ @ 4.495504496 MHz
1
10d 104 —— *
AR L | o vt~
o d il\ 0 di J
/ di /
-tod — T -10 = T
/ \ ! \
204 20d
\ {r |
a0 30 [‘ 5
S prer I L
40 d - WAVl Y AANLGY W i
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503729 GHz 10.24 dam ML 2.504778 GHz 9.51 dam
T 1 2,5907622 GHz 4.02 dBm Oce Bw 4,455534456 MHz TL L 25907522 GHz 4.61 dBm Oce Bw 4.495504496 MHz
T2 1 2.5052478 GHz 3.68 dam T2 1 25052478 GHz 4.57 dam
L U J wa L JU J L]

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 12,10 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .72 dBm| mili]
2.68551200 GHz,
e 1 Oce B 4.515484515 MHz & Oce By 4.495504496 MHz
10 d - ~ 10 d - - - -
PRTSYSSTSY SRR ONPY, STV P AT § Spoim VA A Wy
od - 0 ;
{ {
BUE! f ' -10d f
/ 4 /
\ /
20 d : 20 di
/ \ \
B i v podib L i ey 30 -
SRR W AT v A e n A
[ S LV AWV.Thg WS
a0 d D \
-50 d -50 di
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2685512 GHz 9.72 dém ML 2.688839 GHz 9.83 dem
TL 1 26852323 GHz 2.31 dém Oce Bw 4.515484515 MHz T1 1 2.6852522 GHzZ 5.46 dam oce Bw 4. 495504496 MHZ
T2 1 26697478 GHz 3.32 dém T2 1 2.6897478 GHz 4.18 dBm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

1 FG042242-02B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.36 dBm) ™M1[1] 12
- 2.5050160 GHz - 2.498
OccBw | 050040051 MHz WL Occ B 9.070929071 MHZ
X
10 _),.\ P Y \Y 10 T Eill prw e
7
0 d f 1 0 d y \\
-10 df - k -10 d I\
20 d + I\‘ 20 d / =
a0 ! AV YL I‘ LT A
) -~ g
.\,
L4
50 df 50 d
-6 df -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508016 GHz 10.36 dam ML 2.498562 GHz 12.53 dam
T 1 2,4964045 GHz 5.34 dBm Oce Bw 9.050943051 MHz TL L 2.4964845 GHz 3.72 dBm Oce Bw 9.070929071 MHz
T2 1 25055355 GHz 4.71 dbm T2 1 2.5055554 GHz 5.28 dam

L U

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 11.21 dBm| 12.12 dBm|
K 80 GHz 2.5913420 GHz
20 20
£.010989011 MHz M 050949051 MHz
X
10d o 104d = o =
;J’ —— s = e T y —— p———
od ) od
7 '\ i |
~1od -0 d L
f | !
20 d 20 d f -
! { | |
/ \ \
-a0, o -30 — 4 -
o N ] P e e bt e
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,595358 GHz 11.21 dBm ML 2.591342 GHz 12.12 dBm
TL 1 2,5685045 GHz 4.47 dBm Occ Bw 9.010985011 MHz TL L 2.5884845 GHz 5.09 dam Occ Bw 9.050949051 MHz
T2 1 2,5975155 GHz 4.60 dBm T2 1 2.5975355 GHz 5.10 dam
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.23 dBm| mili] 10.93 dBm|
20 2.6873380 GHZ| - 2.6869580 GHz
O pw 0.030960031 MHz Qrc B 8071028971 MHz
X di ry
1 d e R WS s A 0 v ol & N A R &
) i
od f 0 4
-10d F \‘ :
|
20 d 1
30 gBm—t—= h T =
R v 7 W o
-40d
50 df -50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2667338 GHz 11.23 dBm ML 2.886958 GHz 10.93 dém
TL 1 2,6804845 GHz 4.20 dBm Occ 8w 9.030959031 MHz TL L 2.5804845 GHz 5.96 dam Occ 8w 8.971028971 MHz
T2 1 2 6695155 GHz 4.74 dBm T2 1 2.6894555 GHz 5.04 dBm

L )i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 9.49 dBm)| ™M1[1] 0.77 dBm)|
- 2.5086250 GHz - 140090 GHZ,
OccBw 13.426575427 MHz " Occ B 13.996603397 MHz
iod T 7 ~ AT P 04 PRI Far e ENRPNTA %
I e MW AT SNV /\i R ks AN e S ¥
od i. 0 d
! | \
-10 d - Z10d .
] | | \
20d 1 T
| / L
s I ARETY 30 digr =l Vi VA TAW e
Y FIRATT A
-40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2508635 GHz 9.49 dam ML 2.504009 GHz 9.7 dam
T 1 2,4968167 GHz 2,99 dBm Oce Bw 13.426573427 MHz TL L 2.4868167 GHz 3.03 dam Oce Bw 13.396603397 MHz
T2 1 2.5102433 GHz 3.76 dam T2 1 2.5102133 GHz 4.97 dam

L I ]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 9.14 dBm)| 0922 dBm)|
- 2.5898230 GHz - 2.5905420 GHz]
Occ B 13.426579427 MHz 13.996603397 MHz
1ad L\ ™ o
X (Vvre, RV ‘ v
od 0 d
T 1
/ |
10 | 10 di .
! ‘ l
20d + t 20d
by / \
30 ; T P 7 1
el T Ve W WS A NS e TV AY WL
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589823 GHz 9.14 dam ML 2.500542 GHz 9.22 dam
T 1 2,5863167 GHz 3.25 dbm Oce Bw 13.426573427 MHz TL L 2.5863167 GHz 3.30 dBm Oce Bw 13.396603397 MHz
T2 1 2.5997433 GHz 4.78 dam T2 1 2.5097133 GHz 3.07 dam

L it J -

)i ] L.

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum

Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz

pectrum

Ref Level 20,00 dém

Offset 12,10 dB & RBW 300 kHz

o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] [ mili] 9.83 dBm
20 2.67905¢ - 2.6788440 GHz
Oce B 13.456543457 MHz " Oce B 13.306603397 MHz
]
10d = o 10 d —
i e A i it AT PN IY i
g 1 od
\
BUE! rJ \ 04 |‘I
20 d f 20 di T
Y aon o) A el n
o Wl MPLEES el | ]
50 df -50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2679053 GHz 9.58 dbm ML 2.678644 GHz 9.83 dem
T1 1 26757567 GHZ 5.43 dam oce Bw 13.456543457 MHz T1 1 2.6758167 GHzZ 3.18 dém oce Bw 13.396603397 MHz
T2 1 26692133 GHz 4.45 dBm T2 1 2.6892133 GHz 4.08 dBm

)i ]
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 8.92 dBm)| ™M1[1] 910 dBm)|
- 2.5054410 GHz - 2.5072390 GHZ]
Occ B 17.902097902 MHz Occ B 17.782217782 MHz
1 M1
10d 104
] N . P I -
[ VS PV SAstiet i 7\ NATAWI WYY
od T 0 d
I | |
-10 df -10 d
\ |
204 20d
)
a0 rdaa g a0
- T - p L
[P PR e ke
i v 40 i
50 df 50 d
-6 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505441 GHz 8.92 dam ML 2.507239 GHz 9.19 dam
T 1 2,4970089 GHz 2,73 dBm Oce Bw 17.902087502 MHz TL L 2.4971608 GHz 3.83 dbm Oce Bw 17.782217782 MHz
T2 1 2.514991 GHz 2.62 dam T2 1 2.514951 GHz 3.14 dam

L U

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 8.59 dBm)| .23 dBm)|
- 2.6005120 GHz - 2.5895630 GHZ]
Occ B 17.862137862 MHz 17.782217782 MHz
10d — Y 10d X T
Gl Jf-‘, B AT PRV PR P '7M T L i LA n
d [ 4 - L1
o 7 o | I
~1od L Z10d !
204 ] 20d t
30 dem 30
o [ e Yy N
J | . = .
-40 d [y, e
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.600512 GHz 8.59 dam ML 2.589563 GHz 8.23 dam
T 1 2,584009 GHz 2,92 dBm Oce Bw 17.862137862 MHz TL L 25841289 GHz 2,15 dBm Oce Bw 17.782217782 MHz
T2 1 2.6018711 GHz 2.04 dbm T2 1 2.5019111 GHz 3.86 dam

L U

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .79 dBm| mili] 8.21 dBm)
20 2.6791610 GHZ| - 2.6787210 GHz
Oce B 17.862137862 MHz Oce B 17.782217782 MHz
10 d — - T 10 d
I e e K -5 e
od + od T
| |
BUE! T -10d
! ‘- ﬁ
20 d 20 di
T 1 1
\ \
a0 30
AW A A P Fe -
- [ATANAN Vel Ve MY
PRy, J X Y W I PPY
L Ao e
-50 d -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2679161 GHz 8.79 dem ML 2.678721 GHz 8.21 dém
T1 1 26710889 GHz +.72 dBm oce Bw 17.862137862 MHz T1 1 2.6711289 GHz 2.50 dBm oce Bw 17.782217782 MHz
T2 1 2668951 GHz 3.45 dém T2 1 2.6889111 GHz 3.76 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.23 dBm) ™M1[1 10.92 dBm)
0 2.49826000 GHz - 2.4988420 GHz
Occ B 4.485514486 MHz £.971028971 MHz
d = X d x
10 ~ 10 e
VN | PR P, A I~
d i / 1
a o
i ‘\
10 df - 10 -
20 df / 20 di / \.
_ , X : / |
-30 ey rf )\ 2 T ] -3Q T " L, T
ey v AV g ey e U =
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,49826 GHz 11.23 dam ML 2.498842 GHz 10.92 dBm
TL 1 2,4962622 GHz 5.37 dbm Oce Bw 4,485514456 MHz TL L 2,4965045 GHz 4.61 dBm Oce Bw £.971028971 MHz
T2 1 2,5007478 GHz 5.37 dam T2 1 25054755 GHz 4.19 dam

L )i ) o

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.02 dBm) ™M1[1] 11.70 dBm)
- 59202100 GHz| - 2.5892840 GHZ]
) Occ B 4.515484515 MHz Occ B 9.050949051 MHZ
di 4 i
10 - 10 — —
AT A LPTC A B N P AN SV T
od 0 di |
f 7
[ / I
-10 d - -10 de I
- [ 204 | |
204 1 20 4 t
/ \
-30 — o o = A v
P Ry " S ~d [ [ —\/"
-40 ds
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,592021 GHz 11.02 dam ML 2.589284 GHz 11.70 dam
T 1 2,5907423 GHz 3.57 dam Oce Bw 4.515484515 MHz TL L 2,5854545 GHz 5.10 dBm Oce Bw 9.050949051 MHz
T2 1 2.5952577 GHz 4.94 dBm T2 1 2.5975355 GHz 5,14 dam

L U

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

L )

ctrum pectrum 2
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.23 dém| mili]
20 2.60652100 GHz -
g Oce B 4.505494505 MHz 1 Occ B £.001008991 MHz
10 d 10 d __ S e
Y Y v N v - e
o di 0 +
BUE! f 04 {
/ /
20 df 20 df +
/ I
) 30 —
A — 0
oI st B skt AL Tula N, AR
Li, k]
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2666521 GHz 10.23 dém ML 1 2.686150 GHz 10.83 dBm
TL 1 26852522 GHz 5.28 dBm Oce Bw 4.505494505 MHz TL 1 2.6805245 GHzZ 3.88 dam oce Bw 8.991008991 MHZ
T2 1 2,66897577 GHz 5,49 dém T2 1 2.6895155 GHz 5.74 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] G aBm) ™M1[1 7.07 dBm)|
- 2.5089250 GHz - 2.5081980 GHZ]
Occ B 13966635367 MHz 17.862137862 MHz
10d —F 104 - —
A PP S oY PR
o { 0 f - i
] | B J |
-tod + t -10 T
\
20 d ! ‘ 20 o ‘ﬁ
{ \ i
A ] Vi AL WA VYN Wy W BV reee L e [y
-40 ds
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2508925 GHz 9.52 dam ML 2.508198 GHz 7.97 dam
T 1 2,4967067 GHz 4.18 dBm Oce Bw 13.366633367 MHz TL L 2.4971289 GHz 1,90 dam Oce Bw 17.862137862 MHz
T2 1 2.5101533 GHz 3.69 dam T2 1 2.514991 GHz 2.91 dam

i

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum 3 pectrum 2
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l .56 dBm) ™Il B.79 dBm
0 2.5969260 GHZ| - 2.5907220 GHz
13.456543457 MHz Occ B 17.822177822 MHz
M1
10d 104d
AT
od i 0d
~1od " -0 d
204 - ‘ 204 f
w ]
-30 vy vy ik -30 ,
P A O e e e Sy (SN, PN Py
-0 d 40 db
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,596926 GHz 8.55 dBm ML 2.590722 GHz 8.79 dem
TL 1 2,5662867 GHz 3.67 dam Occ Bw 13.456543457 MHz TL L 2.5841209 GHz 2,41 dBm Occ Bw 17.822177822 MHz
T2 1 2,5997433 GHz 3.60 dam T2 1 2.601951 GHz 3.08 dam
L U J L JU J L]
ctrum pectrum 2
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.16 dBm| mili] 7.41 dBm)
20 2.6887640 GHZ| - 2.6780820 GHz
Oce B " 13306603397 MHz Oce B 17.822177822 MHz
b
10 d 10 d
e o T - -
DR VY R o PAPRAT P
od od ;
BUE! ‘{ -10d 4
20 d T 20 df -
= 30 RI
"~ LV AN Lol (VL P Ty
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2668764 GHz 10.16 dBm ML 1 2.678082 GHz 7.41 dém
TL 1 2.6757867 GHz 4.43 dBm Occ 8w 13.396603397 MHz TL L 2.5710889 GHz 3.70 dam Occ 8w 17.822177822 MHZ
T2 1 26691833 GHz 3.67 dBm T2 1 2.6889111 GHz 2.99 dBm

I -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 16,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE _ABS PASS
10 dBm ﬁ\ 10 dBm ﬂ
0 dm J‘ \ 0dém 7 l
-10 dBm
-10 dBm [ \ J l
90 dam ’ -20 dBm I
SPURIOUS_LINE_ABS | ] l
| -30 dBm
-30 dém li l
‘ Ligu
-40 dBm
40 dam . TR I p .
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___Power Abs Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2.685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 14.09 dBm -15.51 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49026 GHz -39.63 dém -14.563 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -22.44 dBm -12.44 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49483 GHz -32.11 dém -19.11 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69103 GHz -29.03 dBm -19.93 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49539 GHz -27.64 dém -14.64 dB 5 595 CH= 2896 GHz 1,000 MHz 269576 GHz ~40 33 dBm 2733 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49535 GHz 14.75 dBm -15.25 dB > 856 GHz 5716 GHz 1,000 Mz 558631 GHe —40.56 cbm ~1556 db
.
Il - j [ £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 16,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10dBm
0 dém fi.ﬂ,.r el ‘,1 il 1|
|
-10 dém 10 dBm ‘ \_|
o0 Aam I -20 dem T
SPURIOUS_LINE_ABS J
-30 dBm =0 cém
iy r -40 dBm e
-40 dBm o -
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8865 GHz 2.63 dBm -27.37 dB
2.475 GHz 2.490 GHz 1.000 MHz 248950 GHz -36.35 dBm -11.35 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69002 GHz -32.00 dBm -22.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -29.14 dém -16.14 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.60125 GHz -27.38 dBm -17.38 d&
2,495 GHz 2.496 GHz 50.000 kHz 249600 GHz -35.74 dém -22.74 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69526 GHz 32,19 dbm 191908
2,498 GHz 2.501 GHz 100,000 kHz 2,49821 GHz 2,02 dem -27.98 dB .606 GHz 2.715 GHz 1.000 MHz 5.69851 GHz 35 6a dBm i0.B6 B
.
I 1 i
Date: 22.JUL.202 11:24:31

D

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-19 of 41



ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum x| spectrum

-10 dBm:

Ref Level 30.00 dBm  Offset 16.10 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 16.10 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit §heck PARS | SPURIGHE CHAEKARS_ PABS
20 gl _BPURIOUS | INE_ABS PABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm. f 10 dBm ‘ﬁ\
0 dém ‘ 0 dBm | l

-10 dBm ‘

]

90 dam.
SPURIOUS_LINE_ABS |

|
' “1 “=

-30 dBm
-30 dBm
il 40 dem
-40 dBm 1 ‘
-50 dBm p
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2.501 GHz ] ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 15.84 dBm -14.16 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48848 GHz -39.32 dém -14.32 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -22.87 dBm -12.87 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49480 GHz -30.79 d&m -17.79 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69111 GHz -31.49 dbm -21.49 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -26.88 dBm -13.88 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69552 GHz 240,57 dBm Z27.57 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49632 GHz 14.95 dBm -15.05 dB

2.696 GHz 2.715 GHz 1.000 MHz 2.70292 GHz -41.11 dBm -16.11 dB

]" 1

2. JUL.2020  11:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
. ) o
0 dém [ iy \ i l
10 dBm. [ 10 dem ‘
|
o darn. | -20 dem T
SPURIOUS_LINE_ABS ] J
-30 dBm =0 cém
40 dBm— o
40 dBm
50 dem
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AUmit 2,685 GHz 2.690 GHz 100.000 kHz 2.68637 GHz 2.75 dim -27.25 di
2.475 GHz 2.490 GHz 1.000 MHz 249047 GHz -36.22 dBm -11.22 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -32.54 dBm -22.54 dB
2490 GHz 2.495 GHz 1.000 MHz 249465 GHz -26.38 dém -13.38 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69180 GHz -27.37 dBm -17.37 d8
2,495 GHz 2,496 GHz 50.000 kHz 2,49600 GHz -35.22 dém -22.22 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69502 GHz 35.02 dbm 5202 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,50020 GHz 2,07 dem -27.93 dB .606 GHz 2.715 GHz 1.000 MHz 2.60817 GH2 36 84 dBm 1164 B
T
I 1 P
Dater 22.JUL.2020 11:25:32
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum x| spectrum

90 dam.
SPURIOUS_LINE_ABS |

-30 dBm
-30 dBm:

Ref Level 30.00 dBm  Offset 16.10 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 16.10 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHAEKARS_ PABS
20 gl _BPURIOUS | INE_ABS PABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm. ‘fl\ 10 dBm ‘ \
0 dém } L 0dem
]
-10 dBm ; -10 dBm J
| | L -20 dem J i

1
oo o\

0 T T WA R § | BR01 ,t f '_l !Il ) -
-50 dBm

-60 dem
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit 2.685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 15.25 dBm ~14.75 db
2.475 GHz 2.490 GHz 1.000 MHz 2486864 GHz -39.53 dém -14.53 dB& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -23.62 dBm -13.62 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49476 GHz -31.36 d&m -18.36 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69123 GHz -31.59 dBm -21.59 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -29.86 dBm -16.86 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.60547 GHz -39.11 dBm -26.11 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49636 GHz 14.96 dém -15.04 dB 2.696 GHz 2.715 GHz 1,000 MHz 2.69654 GHz -39.59 dBm -14.59 dB
i T

2. JUL.2020 11:55:28

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
AML‘MHN "
0 dBm el i v ‘I
-10 dBm | \ 10 dBm i
| | 2o o —| |
SPURIOUS_LINE_ABS ] J \
-30 dBm m 20 dem \ "
-40 dBm
40 dBm SER—— u L~
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8565 GHz 2.57 dBm -27.43 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49035 GHz -34.83 dém -9.93 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -32.68 dBm -22.68 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,40408 GHz -28.15 d&m -15.15 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69160 GHz -29.21 dBm -19.21 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -35.64 dBm -22.64 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69516 GHz 35,19 dBm Z22.19 db
2,496 GHz 2.501 GHz 100,000 kHz 2,49902 GHz 2,10 dBm -27.90 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69606 GHz ~36.30 dBm “11.30 dB
\
) i )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41/ 10MHz / QPSK
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30.000 MHz 1.000 GHz 1.000 MHz 960.27701 MHz -42.81 dBm -17.81dB 30,000 MHz 1,000 GHz 1.000 MHz 92946777 MHz -42,97 dém -17.97 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46339 GHz -42.00 dBm -17.00 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46855 GHz -41.89 dBm -16.89 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.94922 GHz -41.63 dBm -16.63 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.94524 GHz -41.89 dBm -16.89 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91126 GHz -37.40 dBm -12.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -37.17 dBm -12.17 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.03203 GHz -38.10 dBm -13.10 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.03533 GHz -37.95 dBm -12.95 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.84327 GHz -37.35 dBm -12.35 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.83177 GHz -37.55 dBm -12.55 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.87652 GHz -33.08 dBm -8.08 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.86902 GHz -33.06 dBm -8.06 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.57916 GHz -34,13 dBm -9.13 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.59366 GHz -34.06 dBm -0.06 d&
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